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No.2018(X)09144-1

CUSTOMER: Haovang Environmental Co_ Ltd

SAMPLES FOR TESTING

Name: 1mm Double-sided smooth HDPE geomembrane
Manufacturer: Haovang Environmental Co. Ltd

Appearance: Black sheet

Thickness: Imm

DATE OFRECEIPT:

ISSUE DATE:

DIRECTOR: %4@ ;Qf.— CHECK: %#}e
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Report No.:2018(X)09144-1

Fax:(010)59202784

Total 4 pages Page 1

entrusting unit | Liulitun Landfill, Haidian District, Beijing

Inspection category

Commissionsd inspecson

Test conclusion | landfill”. The test results are detailed on pages 2 to 4.

The inspected products were tested in accordance with the standard CJ/T 234-2006 “High

production unit | Haoyang Environment Co., Ltd. Production date b
Sample name | 1.0mm double smooth HDPE geomembrane gl LT Haoyang
Sample appearance
Sample specfications / black sheet
and preparation
Sampling base / i X-201809083
PoPRTIET i ] Praduct roll numbsr /
Sample sealing location i ’l Cﬁwrws;mn_n{zte 2[]1 8_‘}9.19
‘Sample seang unt j Sample sealing da’veJ % #
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HT One-day, Issue date: Januar&f 9.
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%, 2019 Test-only ¢

The roll number provided by the client is: 2018-LLT-MBM-002. This report isa

Remark s’qugp’;qgg_ent to the 2018(X)09144 inspection report.

Ratification:

Review:
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Report No.:2018(X)09144-1 S, ,, 30 Total 4 Pages page »
seniat number Inspection items Technical indscators Test results | sogeiem jpagenent Inspection method
fappearance quality ‘
' iyl
- Stiigh, na obvious sawiaolh pheromenor) iaRa L I CJ/T 234-2006 i j‘;,;
6.4 ‘
e
puncture repair polnts not allowed pass Passed cur 23:-2‘]06 :
. ; CJ/T 234-2006 A
1 Mechanical (pr.UCasslng) soratofies - v | o None o rwotu}:wous pass Passed 6.4 -
AIRTRI0 poriacuare meter. Dismeder < 2.0mm, 6
hel s s g biocks ponetiaing s mesnessof, | DASS Passed CJ/T 234-200
" - 6.4 s
|h!menmnwsmalbﬂedonlhemssec:% _}
P
Bubbles and impurities not allowed pass Passed CJ/T 234-2006 *
6.4
Cracks. delaminations, joints and | 7 T 224,
racls lelaminations, JOLE? qb'v'ea‘K‘sl not R pass Bassed CJ/T 234 2006
6.4
234-2006 /
2 [Thickness,mm >1.0 1.02 Passed CT 25 o 00 ’;‘F
.. "mas.?
/T 234-2006
3 Thickness limit deviation, mm +0.10 0.05 Passed cIr 5 0
4 Average thickness deviation, % =0 2.0 Passed’, GIE 26324‘2“06
5 Minimum density, g/cm? =0.939 0.9491 J?BTT 103_3.2—2_0] 0
6  (Carbon black content (range), % 2.0~3.0 2.6 g
" 9atlevel 1-2, 8 for level 1 L twj]‘frg“,zm]ﬁ
7 Carbon, black dispersion, grade Passed . o
1atlevel 3 and 2 for level 2 o Appendix D
Chisf Inspector; Wang Qingqing, You Huan, Zhao Yanxia
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T Inspection items Technical Indicators Test results:' 5"‘9‘5 judgment \‘In;‘pect:nn method
: : hﬁ;‘ 3232817 :ﬂoy
o i
=15 17.1 Passed | GB/T 1040.3-2006
8 Tensile yield strength.|
stress), N/mm
& it =15 16.3 Passed GB/T 1040,3-2006
bt =27 30.4 Passed | GBIT 1040.3-2006
Tensile strength at break
? (stress), Nfmm . i
portrait =237 36.0 Passed GB/'T 104“.3-20[}6
Hortzontal =12 12 Passed | GB/T 1040.3-2006
10 ITensile elongation at yield, %, . )
portrait =12 12 Passed GB/T 1040.3-2006
Herizontal =700 823 Passed GB/T 1040.3-2006
11 Tensile elongation at !Zreak. %.'
portrait =700 809 Passed | GB/T 1040.3-2006
ol >125 158 Passed | QB/T 1130-1991
12  [Right angle tear strength, N I
— >125 153 Passed | QBT 1130-1991
7 5 v | 74 cum 234-2008 Appendix
13  |Puncture strength, N =320 468 p?’?}‘ﬁad\l ‘.,4 B
i p ¥ 3§
T ¥ = I
Focizontal +2 -0.08 cu,a’hﬁ';ax:w et !';GB/Pressure 12027-2004
14 [Dimensional stabiliy.% —— 2 e
e
portrait +2 -0.43 Passed GB/T 12027-2004
(Eh\af Inspector: Wang Qingging. You Huan, Zhao Yanxia
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Report No.:2018(X)09144-1

serial mumbor Inspectibn items Tecnnical indicators | Test resul Single judgment V\nsf;ectinn method
= o [+ . 4
b K o
T TT0
o g gy ve®
Water" permeabilit
L ek S1.0%100 | 4.1x105 | Passed | GB/T 1037-1988
aefficient, g.cmi{cm®-s-Pa)
16 -{oomompotus s envsenersprornarcs pass -70°Cpass| Passed GB/T 5470-2008
Oxidation induction time (standard OIT),
i 5 L P 2100 180 Passed GB/T 17391-1998
& 2 B 300h no CJIT 234-2006 Appendix
!Enwrnnmental stress cracking | Horizental =300 damage Passed c
18 frereeenonre z
300h no CJIT 234-2006 Appendix
onsie method), b rrait > Passed
Bosurel 2300 damage c
UV resistance GB/T 16422.3-2014
19 1600h
After of UV irradiation, the retention of
3 : RS LR N =50 50.2 Passed GB/T 17391-1998
standard OIT, %
85°C aven agingrtmirnimu_rp average value) GB/T 7141-2008
20 e IN 2
\ . T
|After baking for 90 days, the standard OIT protection PR 7
: 3 = 8. Passed? 7L Iﬁl 17391-1998
window, % =5 wpet f _; ¢ byl%
35 :

Conclusion: The tested products were tested in accordance with the CJ/T 234-2006 "ngh-danﬁly palyethylene geomembrane I‘a‘@r landfill" standard, !

Te,s t Sea/

Supervision unit: Beijing Zhiyuan Engineering Construction Supervision Co., Ltd.; N

and all test results met the standard requirements £
Note: Enginsering Name: 2018 fully sealed membrane for sealed operations;
o
e 4
Sampling location: Liulitun landfill storage site;
Sampler: Luan Xinxin;
Witnesses: Liu Shaogang, Xiao Mingzhen;

Sampling date: 2018.09.19.

Chief Inspector: Wang Qingging, You Huan, Zhao Yanxia, Miao Xiaopei




